©49.09 - b0 Jad ~ 00‘2;319

FINAL DESIGN PACKAGE
~ BASIS OF DESIGN REPORT

SOIL AND GROUNDWATER REMEDIATION
OPERABLE UNIT NO. 2

" MARINE CORPS BASE
CAMP LEJEUNE, NORTH CAROLINA

'CONTRACT TASK ORDER 0222

MAY 10, 1994

Prepared For:

DEPARTMENT OF THE NAVY
ATLANTIC DIVISION
- NAVAL FACILITIES
ENGINEERING COMMAND
Norfolk, Virginia

Under the:’b
LANTDIV CLEAN Program
Contract N62470-89-D-4814
| Pre‘odfed By:

BAKER ENVIRONMENTAL, INC.
Coraopolis, Pennsylvania



1.0

2.0

3.0

4.0

TABLE OF CONTENTS

INTRODUCTION .....ciiteietoerooronsososssnssnasnancnnos
1.1 SiteBackground . . . . ..ot i ittt i e e e e
1.2 PreviousInvestigations . . . . . . . oot i v c ittt i s e
1.3 Summary of Remedial Investigation and Feasibility Studies . .............
[...]
in the extraction system comes above grade and changes to carbon steel piping. This happens at the same
point near Groundwater Feed Tank T-110. The treatment system is designed to continuously process up
to 500 gpm of influent groundwater and to remove dissolved Fe*? as Fe(OH),, suspended solids, and
volatile organic compounds (VOCs) to the required effluent limits. The treated effluent goals, as presented
in Table 1-1, are based on applicable ARARs (See Section 1.4). Expected treatment system influent and
effluent characteristics are presented in Table 6-1.

"Fii€ Influent and ellluent concentrations of constituents of c¢oncern that formed the basis for all umit
1ons 1n the design of the treatment facility are presented in Table 6-1.3Additional sampling data from
existing monitoring wells at the site is provided in Appendix C.

The treatment system consists of eight (8) major process areas: groundwater feed storage and equalization,
initial pH adjustment, solids and metals removal, final pH adjustment, sand filtration, air stripping,
granular activated carbon (GAC) adsorption, and treated effluent discharge and storage. The following
section describes the basis for the equipment used in each major process area off the system. "A summary
table showing design data for all process tanks is provided in Appendix D.

6.1  Groundwater Storage and Feed

The extracted groundwater will be stored in Groundwater Feed Storage Tank T-110 located outside the
building. The tank will be a vertical, cylindrical at the design volume, carbon steel tank, with a conical
top and flat bottom, and a residence time of approximately 40 minutes. This will provide for adequate
surge capacity as well as for appropriate time for contaminants of influent groundwater to come to
equilibrium. The total capacity of the tank will be approximately 24,000 gallons which includes 4 feet of
freeboard height in the tank and the conical top. Dimensions of the tank will be 13 feet diameter x 23 feet
straight-side height.

The groundwater will be fed from T-110 to Initial pH Adjustment Tank T-130 by Groundwater Feed
Pumps P-110A/B. Each of these pumps will be centrifugal pumps constructed of carbon steel and rated
at 540 gpm at 40 feet TDH. The flow rate will be controlled by FCV-110. P-110A will be the main feed
pump with P-110B being an on-line spare. The use of the on-line spare is to keep with the basic principle
of continuous processing of the contaminated groundwater.

6.2 Initial pH Adjustment

The process water will be pumped to Initial pH Adjustment Tank T-130. The tank will be an agitated,
vertical, cylindrical, carbon steel tank, with a standard flanged and dished top and a flat bottom, and a
residence time of 10 minutes at the design volume. This will provide for adequate surge volume while
being able to control the pH. The total capacity of the tank will be approximately 6,500 gallons which

6-1



TABLE 6-1

GROUNDWATER TREATMENT SYSTEM INFLUENT AND EFFLUENT CHARACTERISTICS
SOIL AND GROUNDWATER REMEDIATION - CT0-0222
MCB CAMP LEJEUNE, NORTH CAROLINA

Contaminant Influent Required Effluent
Concentration Concentration
(xg/L) (ug/L)

Acetone 262 -
Ethylbenzene 52 29
1,2-Dichloroethane 30 0.38
1,2-Dichloroethene 30,000 70
Lead 38 15
Manganese 50 50
Mercury 0.17 1.1
Tetrachloroethene 920 0.7
Trichloroethene 58,000 2.8
Vanadium 330

Vinyl Chloride . 800




-includes 3 feet of freeboard height in the tank and the dished top. Dimensions of the tank will be
approximately 9 feet diameter x 14 feet straight-side height.

In Tank T-130, the pH of the process water will be adjusted to between 9-9.5 so that the Fe*? will
precipitate out of solution as Fe(OH),. Although removal of dissolved Fe*? is not an effluent requirement,
its removal is necessary to prevent oxidation of the Fe*2 to FeQ, in the air stripper. This could cause the
air stripper to foul and, therefore, significantly reduce its efficiency such that effluent limits for VOCs may
not be met.

The pH will be raised by addition of 20 percent by weight sodium hydroxide (NaOH) solution. The NaOH
solution is commercially available in 55 gallon drums at a concentration of 50 percent by weight. The
solution is diluted in NaOH Mix Tank T-120 to provide better pH control of the process water and to make
the pump reasonably sized. The 20 percent NaOH solution will be added by Pumps P-120A/B at
approximately 1.2 gph at the system design rate of 500 gpm of groundwater. Design flow rate of Pumps
P-120A/B shall be 3.5 gph to allow for any buffers that may be present in the process water.

Tank T-120 will be an agitated, vertical, cylindrical, carbon steel tank with a standard flanged and dish top
and a flat bottom. The total capacity of the tank will be approximately 3,000 gallons which includes 2 feet
of freeboard height in the tank and the dished top. The overall dimensions of the tank will be
approximately 3 feet diameter by 6 feet high.

From T-130, the process water will then be pumped to the solids removal section of the system by Solids
Removal Feed Pumps P-130A/B. Each of these pumps will be centrifugal pumps constructed of carbon
steel and rated at 540 gpm at 40 feet TDH. The flow rate will be controlled by FCV-130. P-130A will
be the main feed pump with P-130B bemg an on-line spare. The use of the on-line spare is to keep with
the basic principle of continuous processing of the contaminated groundwater.

6.3 olids and Metals Removyal

The solids and metals removal process includes polymer mixing and flocculation, clarification, sludge
thickening, and sludge dewatering. It should be noted that this entire system is usually provided by one
vendor. This provides for a system with integrated components, which is an important factor for a metals
removal system.

The polymer mixing, flocculation, and clarification will take place in a single vessel with separate
compartments. The size of the system will be based on the flow rate and solids loading as defined in the
material balance and on the above influent concentrations of suspended solids and iron. Residence times,
sizes, and dimensions of tanks and vessels in this system have been calculated, but will be finalized by the
equipment vendor during detailed design.

6.3.1 Polymer Mixing and Flocculation

In the mixing compartment, X-130A, the process water from P-130A/B will be flash mixed with a polymer
solution to promote flocculation of the suspended solids and precipitated metals. Polymer will be added
to this compartment at a rate of 1.5 gpm to produce a polymer concentration of 3.0 mg/L in the process
water. The polymer will be fed by metering pumps P-132A/B which will be provided by the equipment
vendor. The polymer feed will be mixed to produce a concentration of 1,000 mg/L in Polymer Mix Tank
T-125. Tank T-125 will be a vertical, cylindrical, carbon steel tank with a standard flanged and dish top
and a flat bottom. The total capacity of the tank will be approximately 2,800 gallons which includes 2 feet
. of freeboard height in the tank and the dished top. The dimensions of the tank will be approximately 6
feet diameter by 10 feet straight-side height.



The process water then flows to compartment X-130B where slow mixing of the liquid allows the solids
and precipitated metals to form flocculate that will settle in clarifier compartment X-130C. The
flocculation step will also receive recycled sludge from the bottom of X-130C to enhance the efficiency
of this step. The sludge recycle stream is included due to the relatively low solids concentration of the
system.

6.3.2 Clarification

After flocculation, the process water will flow to an inclined-plate clarifier (X-130C) where the flocculated
solids and precipitated metals settle. Settled solids form a sludge blanket on the bottom of this slanted
rectangular vessel and clear water (a solids content of approximately 5 ppm) flows over a weir at the top
of the tank and continues by gravity to Final pH Adjustment Tank T-200. The sludge collected on the
clarifier bottom will be continuously recycled at a rate of 40 gpm by Sludge Recycle Pumps (P-140A/B)
back to the flocculation chamber. Pumps P140A/B are air-operated diaphragm (AOD) pumps. Sludge will
be blown down to Sludge Thickening Tank T-140 at approximately 5 gpm for 10 minutes every hour
(50 gph). The blowdown sludge is expected to contain 1 percent solids by weight. The sludge blowdown. -
will be pumped by a separate AOD pump P-143.

6.3.3 Sludge Thickening

The sludge blowdown from X-130C will be allowed to further thicken by gravity separation in the Sludge
Thickening Tank T-140. This tank will be a vertical, cylindrical, carbon steel tank with a conical bottom
and flat top. The total capacity of the tank will be approximately 1,900 gallons which includes 2 feet of
freeboard height in the tank and the conical bottom. Dimensions of the tank will be 6 feet diameter x 9
feet straight-side height with a residence time of approximately § hours at the design volume. The tank
will also be equipped with an automatic decant arm to remove clear liquid (supernatant) from the top of
the tank.

The sludge enters at approximately 1 percent by weight solids and will thicken to approximately 3 percent
by weight solids in the bottom of the tank. - These solids will then be pumped, intermittently, to the sludge
dewatering step by AOD pump P-141.

Clear supernatant from T-140 will flow to the Supernatant Holding Tank, T-145. Tank T-145 will be a
vertical, cylindrical carbon steel tank with a flat bottom and flat top. The tank dimensions will be 6 feet
diameter x 4 feet high. From T-145, supernatant will be pumped at a rate of 20 gpm by Pump P-145 to
the mixing chamber portion of the metals removal system (X-130A) and reprocessed through the plant.
Pump P-145 will be a centrifugal pump constructed of carbon steel and rated at 20 gpm at 40 feet TDH.

6.3.4 Sludge Dewatering

The sludge from the bottom of tank T-140 will be pumped, intermittently, to plate and frame Filter Press
X-140 for dewatering of the sludge at a rate of 25 gpm and a pressure of 100 psig. The solid cake that
collects on the filter plates will be approximately 30 percent by weight solids. At the completion of the
dewatering cycle, an operator will open the filter plates and dump the filter cake to a dumpster. The filter
press filtrate will flow to Supernatant Holding Tank T-145 and will be recycled with the Sludge Holding
Tank supernatant.

6.4 Final pH Adjustment
The overflow from the clarifier will be fed by gravity to Final pH Adjust Tank T-200 where the pH will

be lowered to approximately 7. This tank will be an agitated, vertical, cylindrical, carbon steel tank with
a flat bottom and standard flanged and dished top. The total capacity of the tank will be approximately

6-4



6,000 gallons which includes 3 feet of freeboard height in the tank and the dished top. Dimensions of the
tank will be 9 feet diameter x 14 feet straight-side height with a residence time of approximately 10 minutes
at design volume. Adjustment of the pH will be done with addition of approximately 12 gpd of a 10
percent by weight hydrochloric acid (HCI) solution by Metering Pumps P-211A/B. Design flow rate for
the pumps shall be 25 gpd to allow for any buffers that may be present in the process water.

The acid solution will be mixed in Acid Mix Tank T-211. This tank will be an agitated, vertical, cylindrical
tank with a flat bottom and standard flanged and dished top constructed of FRP. The total capacity of the
tank will be approximately 200 gallons which includes 2 feet of freeboard height in the tank and the dished
top. Overall dimensions of the tank will be 3 feet diameter x 6 feet straight-side height. This volume
provides approximately a 16 day supply of 10 percent HCI solution.

The adjusted process water will then be pumped to Sand Filters X-200A/B/C by Final pH Adjust Effluent
Pumps P-200A/B. Each of these pumps will be centrifugal pumps constructed of carbon steel and rated
at 540 gpm at 100 feet TDH. P-200A will be the main feed pump with P-200B being an on-line spare.
The flow rate will be controlled by FCV-200.

6.5 lids Filtration

Solids filtration will take place in Sand Filters X-220A/B/C. Each sand filter vessel will be a vertical,
cylindrical, carbon steel tank with standard flanged and dished top and bottom, approximately 6 feet
diameter x 12 feet high and will be constructed of carbon steel. The process water, at pH 7, will be fed
to two (2) of the three (3) sand filters in parallel flow at a design rate of 250 gpm per sand filter. The
filters will reduce the solids concentration from 5 ppm to <1 ppm. This filtration is to minimize the
amount of solids that will be sent to the air stripper and thus prevent fouling. The sand filters will be
designed to operate in parallel to reduce the size of each vessel and to reduce the amount of backwash
water required. Two (2) units will always be in operation while one (1) unit is either in the backwash
cycle or on stand-by. Backwash of the filters will occur automatically based on differential pressure across
each vessel. This backwash will occur approximately once per day to one vessel at a flow rate of 300 gpm
per vessel for 20 minutes. The backwash rate is based on use of 10 gpm of backwash water/f¢ of sand
filter area. The backwash water from the sand filters is sent to Spent Backwash Water Holding
Tank T-205. Accumulated backwash water from T-205 is intermittently recycled to Initial pH Adjust Tank
T-130.

6.6  Air Stripping

After removing solids to less than 1 ppm in the sand filters, the process water will flow to Air Stripper
C-200. The air stripper will be an FRP, packed tower,. 5 feet in diameter and approximately 35 feet of
overall height (15 feet of packing height). The tower will be equipped with a 5 hp fan that will provide
5000 acfm of air at approximately 3 inches of W.C. at the design water flow of 500 gpm. C-200 will be
sized to remove 99 percent of the least volatile VOC (99 percent efficiency). Any remaining VOCs will
be removed to the effluent limits in the GAC Absorber system. The air stripping tower will also be
equipped with acid flush connections for cleaning oxidized metals (such as magnesium or calcium),
biological fouling, or scale build-up of various salts that will be naturally present in the groundwater.

A packed tower type unit was selected over a low-profile type unit because the low profile units, while
being somewhat easier to maintain, have a much higher in capital cost (almost double the packed tower
price) as well as a higher operating cost (five times as much per year). The maintenance issue was
accounted for by providing the acid flush connections, limiting the solids loading to the column, and
removal of iron by precipitation to iron hydroxide. This information was determined by comparison of
vendor quotations.



The process water will enter the top of the air stripper column and will flow by gravity, counter-current
to the influent air. After air contact, treated process water will be collected in the Air Stripper Effluent
Holding Tank T-220. This tank will be a vertical, cylindrical, carbon steel tank with a flat bottom and
flat top. The total capacity of the tank will be approximately 6,500 gallons which includes 2 feet of
freeboard height in the tank. Dimensions of the tank will be 12 feet diameter x 8 feet high with a residence
time of approximately 10 minutes. Column C-200 will be set on top of T-220 to allow T-220 to act as &
sump for the packed tower air stripper.

6.7 Granular Activated Carbon (GAC) Adsorption

From T-220, the process water will be pumped to the GAC absorber system by GAC Feed Pumps P-
220A/B. Each of these pumps will be centrifugal pumps constructed of carbon steel and rated at 540 gpm
at 80 feet TDH. The flow rate will be controlled by FCV-220. P-220A will be the main feed pump with
P-220B being an on-line spare.

GAC adsorption will be done by GAC Adsorbers X-220A/B/C/D. Each GAC vessel will be a vertical,
cylindrical tank with standard flanged and dished top and bottom, approximately 10 feet diameter x 10 feet